
1-6

16350042/01

40KG



A x1 B C x1 D x4 E x2

Mirror Support Mirror Table Top Table Leg

F x1 G x2 H x4 I x1 J x2

Table Rear Table Side Table Corner/Leg Support Table Front Drawer Front

K x4 L x2 M x2 N x2 O x1

Drawer side Drawer Rear Drawer Base Drawer Runner Table Middle Support

P x1 Q x1 R x1 S x1 T x1

Table Side Table Side Mirror Support Mirror Support Back Panel

Hardware

Parts List

Dowel

Screw 3.5x20mmScrew 4x35mmDrawer Handle

Drawer Runner

Screw 4x18mmScrew 3x25mm

Locking ScrewHex Screw

  x8 x2 x2 x8

x2 x19 x4 x16 x16

1 2 3 4 5

6 7 8 9 10

3pcs

1pcs

mm 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

2-6

x211

Gasket

x412

Sticker  Øx15mm

x114

Cloth strip

x115

Screw 3x12mm

x116

Screw 4x40mm

x117

Expansion screw

Drawer

x413

Foot pad 20x20mm

x218

Pad

Screw 3x30mm

x2



F

H

H

10

G

G
F

10
H

H

104 3

F

H

H

O

4

I

10
H

H

1043

I

I

M

L
K

J

9
9

K9

9
2

X 2

4

C

4

N

7
7
7

7

1

2

3

3-6

4

6



C

I
F

4

4 4

1

D

C

5

6

7

1

P

Q

4-6



5
B

C

5

7

7

A

R

8

8

8

8

88

E

V T
T

9

5-5

13
13

13
13

12 x4

12
12

12

12

12

11
11



10

11

14

14
18

1815

17

16

6-6


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	未标题
	空白页面



